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RBW | Frequency

Power Abs | ALimit

30,000 MHz 763,000 MHz
B806.000 MHz 1.000 GHz
1.000 GHz 3.000 GHz
3.000 GHz 8.000 GHz

100,000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

624,71539 MHz
948.76112 MHz
1.55561 GHz
6.93986 GHz

-68.72 dbm -55.72 dB
-67.56 dBm -54.56 dB
-38.53 dBm -25.53 dB
-53.21 dBm -40.21 dB

J

Dates 21 Jan 2023 10.28:44
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saronas. FCC RF Test Report

Report No. : FG2D0201B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0031
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0002
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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saronas. FCC RF Test Report

Report No. : FG2D0201B

LTE Band 13 (other PA)

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod.

QPSK 16QAM

64QAM

256QAM Limit: 13dB

RB Size

Full RB Full RB

Full RB

Full RB Result

Middle CH

5.42 6.14

6.32

6.20 PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Ref Level 20.00 dom
e att 30d8  AQT 2ms @ RBW 10 MHz

@15 View

[cF 782.0 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000

Maean Peak crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 16.24 d8m | 22.61 dBm .37 dB 2.55 dB 445 dB 542 0B 5.97 dB
[ REERRE

Middle Channel / Full RB/ QPSK

Ref Level 20.00 dam

e att 30d8  AQT 2ms @ RBW 10 MHz

@155 View

[cF 782.0 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function
Mean | peak | crest |

10%%

samples: 130000

| 100 | 0% | o.019% |

Trace 1 [ 15.27 dem | 22.34 dBm 7.08 dB

2.90 dB

4,90 dB .14 dB 6.70 dB

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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s=amranas. FCC RF Test Report Report No. : FG2D0201B

Middle Channel / Full RB/ 16QAM

Spectrum =
Ref Level 20.00 dam
e Att 30dE  AQT 2 ms @ RBW 10 MHz
(@153 View
0.01 -
BN R
1E-0 1 .
| B
b
X,
1E-0 -
\I
1
16D A1
[CF 782.0 MH2z Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 14.14 dem | 21,98 dam 7.83 6B 3.10d8 510 dB 6.32 dB 7.22 d8
—_— - —
I ] SHIERED we

Middle Channel / Full RB/ 64QAM

Spectrum -
Ref Level 20.00 dém
o At 30dE  AQT Zms @ RBW 10 MHz
@153 view
001 < m
" -
. -
1E-0 T
| LS
| X
| \
B
1E-0
&
1
16D
GF 782.0 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 12.32 dém | 19.55 dém 7.24 0B 3.04 d8 5.07 dB .20 0B 7.04 4B
- T

)j ] G e

Sporton International Inc. (Kunshan) Page Number 1 A105 of A248
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D0201B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.81

4.89

BW
Mod.

10MHz

QPSK

16QAM

Middle CH

9.63

9.83

LTE Band 13

Middle Channel / 5MHz / QPSK

’EW ’EW
m 7 i
Ref Level 20.00 dam S RBW 100 kHz Ref Level 20.00 dom = RBW 100 kHz
jo ALt 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
\ ML) 10.55 diém ML) 0.81 dbm
B 781.01100 MHz . _ ™ 781.26100 MHz
Lo da O N i, IV 26.00 dB| 0da N . 26.00 dB|
T \ 162.5 T 'I 159.9)
10 f - 10 —
] \ 7 X
20d 4 ‘ 20 d 5 \
e |
fpdamy vea AT -y SW s Ty S
i Ao
S0 50
60 df 60 d
-70 d@m -70 dem
OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value |__Function__| Function Result Type | Ref | Trc | Y-value |__Function__| Function Result |
ML 1 781.011 MHz 10.55 dém ndé down 4,805 MHz M1 1 8.81 dom ndé down 4.685 MHz
T 1 582 MHZ -15.37 dam e 26.00 ds T 1 -17.23 dam e 26.00 ds
T2 1 784,388 MHz -15.48 dm Q factor 162.5 T2 1 784,418 MHz -16.95 dBm Q factor 159.9
7 Y - T
L JL J ‘ L JL

J

LTE Band 13

Middle Channel / 10MHz / QPSK

Spectum | & Spectrum &
Ref Level 20.00 dém = RBW 300 khz Ref Level 20.00 dém = RBW 300 khz
lo At 30dE  SWT 126ps @ VBW 1MHz  Mode Auto FFT e att 30dE  SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
11MA[1] 12,45 dBm [TETEY] 11.17 dBm
) . 763.4390 MHz ) Y 763.9980 MHz
o AT el I T e 26.00 d8) 10 da IS R o 26.00 d8)
d { Bw 1 9.630000000 MH a { 0.830000000 MH,
o aam { Q factor | 814 0 dam | Q factor \ 79.8
| do | \
10 - i 10 7 e
J | ¥ i
20 d 20 d
L. / \,
30 e - ;e b -30 4 -
I ey A [
-0 d 40 di
S0 — 50 ~
s N
-60 d -60 d
-700 dbm -70 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 783,439 MHz 12.45 dBm ndB down 9,63 MHz [ 1 783,598 MHz 11.17 dém ndB down 9,53 MHz
T1 1 777.205 MH2 -13.09 dBm nd8 26.00 dB T1 1 T77.125 MHz -14.62 dBm nd8 26.00 dB
T2 1 786,535 MHz -14.18 dBm Q factor 614 T2 1 786,955 MHz -14.67 dém Q factor 75.8
i T it T
L o\ J - JL

J

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D0201B

Occupied Bandwidth

Mode

BW

LTE Band 13 : 99%0BW(MHz)

Mod.

QPSK

5MHz

Middle CH

16QAM

BW

4.50

4.49

Mod.

10MHz

Middle CH

QPSK
8.99

16QAM

8.99

Middle Channel / 5MHz / QPSK

LTE Band 13

Spectrum - Spectrum -
Ref Level 20.00 dam S RBW 100 kHz Ref Level 20.00 dom = RBW 100 kHz
jo ALt 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT b ALL 30dB  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
R 10.11 diém ML) 9.9 dom)
1 , 1 ;
I - 782.93900 MHZ] I 781.51000 MHZ]
Lo ds B e T = S e 1495504496 MHz da B Py P vy P WY e 1.485511486 MHz
0 dem : : 0 dém / :
/ \ [
10 - 10 - T
/ 4 / \
20d + " 20 d L +
/ \ N \
30 - P -30 — - = —
e e T Sy ovan RV A ST
40 df -40 d
50 -50
60 df 60 d
-70 d@m -70 dem
OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-valug | Y-value |__Function__| Function Result |
ML 1 762,939 MHz 10.11 dBm M1 1 781,51 MHz 9.33 dom
T 1 77974226 MHZ .58 dam oce Bw 4.405504496 MH2 T 1 77976224 MHz 4,36 dam oce Bw 4.4B5514486 MH2
T2 1 78423776 MHz 4.27 dom T2 1 78424775 MHz 5.08 dBm
i T i T
J1 )| GINNIn ve J1

J

Middle Channel / 10MHz / QPSK

LTE Band 13

Spectrum - Spectrum -
Ref Level 20.00 dém = RBW 300 khz Ref Level 20.00 dém = RBW 300 khz
lo At 30dE  SWT 126ps @ VBW 1MHz  Mode Auto FFT e att 30dE  SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
TR 11.77 dBm Wil 10.12 dBm
I - X TR 783.7580 MHz R - i 784.0180 MHz
o 7 | i T odrad v\ 8.991008991 MHz 20 da } e e f— g co s 8.991008991 MHz
0 d8m . L 0 dem -
] T ] |
i 4 | |
10 v 10 - i
20 d I A 204 / |
2 i y 2! y T
a0 L L — -0 - —
o e R RRRPR
40 d -40 di
A
50 50 :
P i
-60 o -e0d
-700 dbm -70 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 763,758 MHz 11.77 dém [ 764,018 MHz 10.12 dBm
T1 1 b MH2 4.70 dBm 0ce Bw £.991008991 MHZz T1 1 T77.5045 MHz 3.99 dam 0ce Bw £.991008991 MHZz
T2 1 5554 MHz 6.43 dBm T2 1 786,4955 MHz 3.3 dém
i T i T
J1 )| GINNIn ve J1

J

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D0201B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 de Mode Auto Sweep

Sp um

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

@1 Avgbwr @1 avgPwr
G pipit dheck PARS
o0 dbifheck 20 db — — pa
Line EPURIOUS LINE ABS P Line _$PURIOUS_| INE_ABS | PABS n
10 dBm ‘ 10 dBm H
0 dem ‘,\ od “
-10 dem | -lode —
Sl /1
20 dem -20 dBm /' i
o FATLT N I \
SPURIDUS_LINE_ABS , T f[J SPURIOUS_LINE_ABS HF '] { [
-40 dem Wy -40 dem Wt —
AV AT T PN L
i ]
o s il il o PAY AL
|v V fr rJ\ T l\ H
70 d8 fa 70 dér e -
il I N I S ALY L
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39401 MHz -74.00 dBm -39.00 db 763.000 MHz 775.000 MHz 6.250 kHz 763.96503 MHz ~76.04 dBm ~41.04 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.23781 MHz -48.07 dBm -35.07 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.64690 MHz -60.41 dém -47.41 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.99825 MHz -58.10 dBrn -45.10 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.90075 MHz -68.52 dBm -55.52 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 20.38 deém -9.62 4B 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.27 dém -9.73 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09905 MHz -61.42 dém -48.42 di 788,000 MHz 788.100 MHz 30,000 kHz 788.01703 MHz -49.44 dBm -36.44 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.45490 MHz -42.24 dBm -29.24 dB 788.100 MHz 793,000 MHz 100,000 kHz 789.43392 MHz -36.43 dém -23.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.00649 MHz -67.38 dém -32.38 dB 703,000 MHz 306,000 MHz 6,250 kHz 797.73377 MHz -53.92 dBm -18.92 dB
il T
Il - ( )| ) o
Date: 15.FEB.2023 0

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Sp um

Ref Level 20.00 dBm
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
k T Limit ¢heck
20 ghifail §heck PARS ! r
Line _$PURIOUS_LINE_ABS PABS 10 dbie—FRURIOUS LINE _ADS e
10 dBm o ds
o dom [ [ |
-10 dem —
-10 dam ‘ ‘
T ‘ -20 dBm T
-20 dam I \
e l\ SPURIOUS_LINE_ABS \
SPURIOUS_LINE_ABS_ / a0 ds
_40 dem T“\
/ L. -50 dem
50 dem /"i \
[ T 60 dB
-60 dBm
,J 70 dBm A e
-70 dBm: yl = [
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55401 M -63.41 dém -28.41 db 763.000 MHz 775.000 MHz 6.250 kHz 773.33966 MHz -80.71 dBm -45.71 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87707 MHz -42.32 dBm -29.32 dB 775.000 MHz 775.900 MHz 100,000 kHz 77589595 MHz -64.20 dBm -51.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99416 MHz -45.96 dém -32.96 de 775.900 MHz 776.000 MHz 30.000 kHz 775.99126 MHz -67.20 dBm -54.20 dB
776.000 MHz 782.000 MHz 100.000 kHz 779.73427 MHz 5.95 dém -24.05 de 776.000 MHz 788.000 MHz 100,000 kHz 786.36364 MHz 1,09 dém -28.91 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.05250 MHz -55.14 dBm -42.14 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.04411 MHz -46.35 dBm -33.35 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.43881 MHz -49.11 dBm -36.11 dB 768.100 MHz 793.000 MHz 100,000 kHz 769.21503 MHz -42.62 dBm -29.62 dB
703,000 MHz 206,000 MHz 5.250 kHz 703.00649 MHz -66.82 dém -31.82 d& 703.000 MHz 806.000 MHz 6.250 kHz 794.52597 MHz 7.64 dBm 32.64 dB
)l - ) J
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D0201B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrur

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 de

Mode

Auto Sweep

Spe

m

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
o0 dbifheck DARS 20 dbfpilgheck —
Line _$PURIOUS_LINE_ABS ﬂ PASS Line _$PURIOUS_| INE_ABS_| PAES r‘
10 dBm ‘ 10 d&ém H
0 dBm : od /‘l
-10 dem —] ‘H\ -10 derr —] 7 l\
20 dem J‘ \ f' -20 dBm ﬂ / ,\
SPURIDUS_LINE_ABS { V] ” SRS, LINE ABs H" (‘ ‘
\
| I dBr [ ) I
o TR Y - Ak R | Y
fr i B
50 de i -50 dBm
; n A A LA N ¥V |
-60 dBm: i i - -60 H" T Jl H
70 d& * 70 dBr ! i
- fi 0 | AN | ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55401 MHz -74.27 dém -39.27 d& 763.000 MHz 775.000 MHz 6.250 kHz 765.28372 MHz -75.84 dBm -40.84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.17308 MHz -49.31 dBm -36.21 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.62622 MHz -60.65 dém -47.65 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.99665 MHz -56.84 dém -43.84 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91513 MHz -68,82 dBm -55.82 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 19.51 dBm -10.49 dB 776.000 MHz 786.000 MHz 100.000 kHz 786.65135 MHz 19,55 dBm -10.45 db
788.000 MHz 768.100 MHz 30.000 kHz 768.09535 MHz -61.78 dém -48.78 di 788.000 MHz 788.100 MHz 30.000 kHz 788.00155 MHz -50,07 dBm -37.07 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.46469 MHz -42.82 dBm -29.82 dB 788.100 MHz 793,000 MHz 100,000 kHz 789.44860 MHz -37.11 dém -24.11 dB
793.000 MHz 806.000 MHz 6.250 kHz 704.00649 MHz -67.93 dém -32.93 di 703.000 MHz 806,000 MHz 6,250 kHz 79773377 MHz -54,50 dBm -19.50 dB
) ) J
L L J

EB.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

Spe

m

Ref Level 20.00 dBm
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
k T Limit ¢heck
20 dbHRit fheck PARS | £
Line _$PURIOUS_LINE_ABS PABS 10 dbie—FRURIOUS LINE _ADS e
10 dBm
0 R 0ds |
0 dem — - f |
[ -10 dem —
-10 dam ‘ ‘
T j ‘ -20 dBm I
-20 dam | i
e J‘ \( SPURIOUS_LINE_ABS } I\
SPURIOUS_LINE_ABS_ } 40 de
-40 dem \u“
Vi -50 denm i ™,
-50 dBm /J \\
r 60 dB
-60 d
" ) -70 dem Wi e
=70 dBm: a = [ '\“"-’M
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55401 MHz -64.51 dém -29.51 db 763.000 MHz 775.000 MHz 6.250 kHz 773.90310 MHz -80.61 dBm -45.61 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87707 MHz -44.08 dBm -31.08 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.86988 MHz -63.95 dBm -50.99 db
775.900 MHz 776.000 MHz 30.000 kHz 775.99815 MHz -46.86 dem -33.86 de 775.900 MHz 776.000 MHz 30.000 kHz 775.99975 MHz -67.30 dBm -54.30 dB
776.000 MHz 789.000 MHz 100.000 kHz 720.17782 MHz 4.93 dém -25.02 de 776.000 MHz 788.000 MHz 100,000 kHz 786.07592 MHz 0.13 dém -29.87 db
788.000 MHz 768.100 MHz 30.000 kHz 768.06728 MHz -55.02 dBm -42.02 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.06538 MHz -47.11 dBm -34.11 dB
788.100 MHz 793.000 MHz 100.000 kHz 768.38147 MHz -50.32 dBm -37.32 dB 786.100 MHz 793.000 MHz 100.000 kHz 788.18077 MHz -42.91 dBm -29.91 dB
703,000 MHz 206,000 MHz 5.250 kHz 703.20130 MHz -68.35 dém -33.35 d& 703.000 MHz 506.000 MHz 6.250 kHz 793.48701 MHz -67.21 dBm -32.21 dB
)l ) J
L oL J

o

1:11:49

16.FEB.

0B:54:08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2D0201B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectum ) @) |[‘spectrum
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
= pipit dheck PARS
o0 dbifheck DARS 20 db — — pa
Line _$PURIOUS_| INE_ABS ﬂ PABS Line _$PURIOUS_| INE_ABS | PABS n
10 dBm 10 dBm H
0 dem i‘\ od ;Il
-10 dem — i \ 10 dém = / l\
20 dem | -20 dBm I
e AR . .
SPURIOUS_LINE_ABS ‘[ } f| SPURIOUS_LINE _ABS HP ’l I’ |
1 | db i 4
AT o VAN
N =0 dem B I
-50 dBm n \.""»\_j \ Hﬂil 50 /\ U 9w IL
-60 dBm i -60d Vi 4
| =" d ] \
70 de f, =70 dBr }
il | piny ° | YA\
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39401 MHz -74.71 dBm -39.71 d8 763.000 MHz 775.000 MHz 6.250 kHz 774.31069 MHz ~75.89 dBm ~40.89 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.17128 MHz -51.11 dém -38.11 dB 775.000 MHz 775,000 MHz 100.000 kHz 775.60195 MHz -61.23 dBm -48.23 db
775.000 MHz 776.000 MHz 30.000 kHz 775.09725 MHz -60.76 dBm -47.76 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.90185 MHz -68.86 dBm -55.86 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 18.48 dém -11.52 de 776.000 MHz 788.000 MHz 100.000 kHz 786.69930 MHz 18.25 d8m -11.75 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09436 MHz -61.52 dém -48.52 di 788,000 MHz 788.100 MHz 30,000 kHz 788.03611 MHz -51.35 dBm -38.35 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.43531 MHz -42.75 dBm -29.75 dB 788.100 MHz 793.000 MHz 100,000 kHz 789.45350 MHz -37.87 dém -24.87 dB
793.000 MHz 805.000 MHz 6.250 kHz 793.88052 MHz -67.70 dém -32.70 dB 703.000 MHz 506.000 MHz 6,250 kHz 797.77273 MHz -55.22 dBm -20.22 dB
) ) J
L JL J

EB.2023 01:06:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spe

m
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-80 dBm -80 dBm:
a0 d8 o0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 636.80385 MHz -73.12 dém -60.12 dB 30.000 MHz 763.000 MHz 100.000 kHz 627.27961 MHz -73.38 dém -60.38 dB
B806.000 MHz 1.000 GHz 100.000 kHz 901.35182 MHz -72.30 dBm -59.30 dB B806.000 MHz 1.000 GHz 100.000 kHz 972.12644 MHz -72.32 dBm -59.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -42.70 dBm -20.70 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -42,02 dBm -29.02 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.98385 GHz -57.47 dBm -44.47 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.92236 GHz -57.47 dém -44.47 dB
— - E— >r - S
L JU ) q ). L ] J L L
Date: 1E6.FEB.2022 3 : 16.FEB.2022
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dBm Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
I 3 3 ] PABS
.10 Jdne _$PURIOUS LINE ABS |
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dem
-40 dem
-50 dem
-60 dBm — T
o S —
[
-70 dBm u
-80 dem
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 763,000 MHz 100,000 kHz 737.54098 MHz -73.21 dém -60.21 de
806.000 MHz 1.000 GHz 100.000 kHz B831.83758 MHz -72.30 dBm -59.30 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -42.78 dBm -29.78 dB
3.000 GHz 8.000 GHz 1.000 MHz 6,92386 GHz -57.60 dBm -44.60 db
) J t ) e
Dates 16, FER, 2023 10:07:18
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
An é.épne _$PURIOUS

Mode Auto Sweep

\'Ate:
PABS

LINE_ABS

| SPURIOUS_LINE_ABS_
20 dBm

-30 dem

-40 dBm

-50 dBm

50 dBm o i

=70 dBm [

-80 dBm

-90 dBm

Start 30.0 MHz
Spurious Emissions
Range Low |

18004 pts Stop 8.0 GHz

Range Up | RBW |

Frequency Power Abs | ALimit |

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763,000 MHz
1.000 GHz
3.000 GHz
8.000 GHz

100,000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

641,56597 MHz
987.15392 MHz
1.55561 GHz
6.99085 GHz

-73.25 dBm
-72.40 dBm
-42.40 dBm
-57.41 dBm

-60,25 dB
-59.40 dB
-29.40 dB
-44.41 dB

) J

00:51:9(

Dates 18 FER 2003
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Report No. : FG2D0201B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0004
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0063

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0009
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FG2D0201B

LTE Band 41

Peak-to-Average Ratio

Mode

LTE Band 41/ 20MHz

Mod.

QPSK

16QAM 64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB Full RB

Full RB

Result

Middle CH

5.39

6.38 6.75

8.09

PASS

LTE Band 41 / 20MHz

Middle Channel / Full RB / QPSK

Spectrum

Ref Level 26.00 dm  Offset 6.00 b

o Att 3066 AQT. 2 ms @ RBW 20 MHz
[@15a view

ean Pwr + 20.00 dB

F 2.593 GHz
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 10% | 104 | 0% | 0.01%
Trace 1 [ 20.50 dem | 26.76 dBm 5.26 d8

2,41 dB 4.35 d8 .39 dB 6.00 B

Middle Channel / Full RB / 16QAM

Spectrum

=)

Ref Level 26.00 dBm  OFfset 6,00 08
o att S0E AQT _ Zms @ RBW 20 Mz
(@153 view

==
0L
.
.01
<
S
10
i
€0 .
5
i
0 t
lcF 2.593 chz

Mean Pwr + 20.00 dB

Complementary Gumulative Distribution Function

Samples: 130000
| pPeak | crest |

Mean 1000 | 19 | oa% | oo1%me |
Trace 1 [ 19.71dem | 27.43 dBm 7.72 d8 2.93 dB 0408 .38 0B 7.16 d8
— -
[ R
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Middle Channel / Full RB / 64QAM

Spectrum

=)

Ref Level 26.00 dém
o Att 30 dB

[@15a view

ean Pwr + 20.00 dB

Gomplementary Gumulative Distribution Function

Samples: 130000

F 2,593 GHz
Mean
Trace 1 [ 18.42 dem

JL

0.1% | 0.01% |
6.75 dB 7.50 dB
BARRERCED e

Middle Channel / Full RB / 256QAM

Spectrum

Ref Level 26.00 dém
o Att 30 dB

[@15a view

F 2,593 GHz
Mean

ean Pwr + 20.00 dB

Gomplementary Gumulative Distribution Function

Samples: 130000

Trace 1 [ 15.00 dem

JL

0.1% | 0.01% |
8.09 dB 9.10 dB
BARRERCED e
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SPORTON LAB.

FCC RF Test Report

Report No

. FG2D0201B

26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.95

4.86

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.73

9.63

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.18

14.27

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.86

19.06

LTE Band 41

Spectrum & Spectrum v
Ref Level 26.00 dbm  Offset 6.00 6b & RBW 100 kHz Ref Level 26.00 dem  Offset 6.00 6b & RBW 100 kHz
e At 30d8 SWT  10uc @ VBW 300kHz  Mode Auto FFT e At S0 dB SWT  10ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17 Mac (@1Pk max
- Mi[1] 14.20 dBm) - Mi[1] 13.10 dBm|
20 dém 2.59316000 GHz 20 dém 2.59315000 GHz
X " )
i TG SOV SOTavs mia Ve Wiy L o LUPN PN 26.00 dB . Xirvep NB R 26.00 dB
10 dan 7 (A A +.945000000 MHZ 10 dan 1 Ly 4.855000000 MHZ
f qQ factar | 524.4 | Q factaor | 534.1
o J y o J T
/ \ / |
10l 4 10l : .
) b {
-20 - — -20 = “
e LA | - { \
30 di 30 di - o
A A
a0 o /
50 d 50 d
-60 -60
70 d 70 d
CF 2.598 GHz 1001 pts Span 10.0 MHz CF 2.598 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 2.59316 GHz 14.20 dBm ndB down 4.945 MHz M1 1 2.59315 GHz 13.19 dBm nd8 dor 4,855 MHz
T 1 2,500602 GHz -12,03 dém nda 26.00 dB T 1 2,530562 GHz -12.61 dBm nda 26.00 dB
T2 1 2.595547 GHz -11.80 dBm Q factor 524.4 T2 1 2,595418 GHz -12.82 dBm q factor 534.1
GINRRID we GIRRRNINY e
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